

TRANSLATION

# Certificate

No. 44 317

Applicant: **TREVIRA GMBH**  
**Lyoner Straße 38 a**  
**D-60528 Frankfurt am Main**  
**DEUTSCHLAND**

Date of application: 2003-07-17

Denomination: **Curtains consisting of 100 % Trevira CS®**

Description of the sample: Curtains (flat woven fabric),  
 Weight range 20 g/m<sup>2</sup> to 500 g/m<sup>2</sup>

This document confirms that the above named curtains were examined in this laboratory with test report number 44 317 of 28.07.2003. During examination of the burning behaviour after one cleaning procedure according EN 13772, no burning and no propagation of flames were determined.

**Curtains consisting of 100 % Trevira CS®, Weight range 20 g/m<sup>2</sup> to 500 g/m<sup>2</sup> can be classified as**

**Class 1 according EN 13773**

Ing. Hanspeter Bauer  
 Manager for technical group

Vienna, 2003-07-28

Dipl.Ing. Dr. Erich Zippel  
 General Manager

OTI, Spengergasse 20, A-1050 Wien Tel.: +43-1-544 25 43-0 Fax: +43-1-544 25 43-10 email: office@oei.at  
**Prüf- und Forschungsstelle Fußbodentechnik & Raumausstattung**

Bank Austria  
 BIC: 32000  
 234-103-788  
 DVR-Nummer  
 0 4 3 8 6 9 3  
 UID-Nummer  
 ATU 14358705

EN 45001  
 Akkreditiert  
 GZ 92714/  
 78-IX/2/94



Institut der Internationalen Prügemeinschaft  
 Angewandter UV-Schutz



Institut der Internationalen Prügemeinschaft  
 Öko-Text



Notifizierte Prüf- und Überwachungsstelle 0534  
 für Persönliche Schutzausrüstung

